YANMAR PARTS CATALOG

0CE10-M10809EN

Last update Feb., 2017




PREFACE

1. This Parts Catalog is the 1st edition of 2T75HL Diesel Engine for NISHIHATSU.

2. Model name

Pub. No.: 000YOOE1089
Published : March,1985

Engine model

Vehicle

Products

Model name

Vehicle made by

2T75HL

NISHIHATSU




N—=HZAOTDORAE

eI — NORRER

Sy T — NIZREVIZER

ﬂ —VERTCEE G,

HEEZ (52—~ M % C$>&§ﬁﬁé£ﬁL NR=yh9aT DB BUGI— N el
FERL T mawn, &y, < FEu,
5 5 S HEN(TOY— 1 3 vl ﬂ
; g oL —-Y £ R 7L
: : zE D,
§ § “ {47974y DG
@ ® ®
8.7}
FEITF 3 A
APPRICATION MODEL
Qy-537 2T75HL
LOC.NO | NF | .GH
(SECT.001 I3 7™ ENGLINE Y 1807
29E 7N J7.a-K  A=2T7SHL
GROUPNo. SECTION CODE 19E 721 GROUP NAME
CILINDER BLOCK
« D 01-1-A IIININQY9 1802 O
CILINDER BLOCK
« 2) Of-1-8 PIPEEERYY] 1803 O
GEARS HOUSING
3 01-2-a £ Pr-A 1804 o
GEARS HOUSING
« &) 01-2-8 £ePy-3 1805 @)
LUB. OIL SUMP
¢ 35 01-3-A r{bne 1806 O O
MOUNTING FLANGE
[SN-)) 01-4-A I9UF49922509 1807 O O
BLIND COVER, BLOCK
7) 01-5-a 72QYTAIFIB 1808 O
B

,/”"————_——“_“-ALINQ‘¥0VER, BLOCK




I. N\—=vAh207UX X

0 ©)
o/
bo——ce= . O1-1-a @ — (®s2.05.29
| 1812 | U 11 yuuItI,0v9 &
Je1a11) | CILINDER 8LCCK (A)1=2T7ShL (D)=
rm—————— + (8)= {E)=
2> vo0e 1089 (Cr= (F1=
T ®0© \ i 12 B33
i9%y vAtiv G ITCIUNTUINT PAl VIR § DESCRIPTION e 'TY( JAD) === | P/L A R
REF. LEV. PART NU. (A) (B)IC)(DILENLF)
1 R 724500-01560 U3 20U ASSY BLOCK ASSY, CYLINDER 1
-1 . 726500-01561 LYy 3 I°0Y7 ASSY BLOCK ASSY, CYLINDER 1 N {a)
(A= XXXXXXXXX)
1T 1= 2 . 724500~-01562  »yu3"3%0YJ ASSY CYLINDER BLOCK ASSY 1~ & 187
(A=XXXXXXXXX)
2 .. * 124500-01010 PEFEMPMIPY BLOCK, CYLINDER 1
2- 1 .. * 124500-01011 PIFENPACEY BLOCK, CYLINDER 1 s (a)
(A=XXXXXXXXX)
I 2- 2 .. % 124500-01012  v4258°7°097 BLOCK, CYLINDER 1 S (3)
(A=SXXXXXXXXX)
3 - 126060-010S0 2y~ 739 PT1/8 PLUG PT1/8 )
o .. 121500-01100  »Yu8° 3547 LINER, CYLINDER 2
B e 121450-01210 A9t 7wt 8 BOLT (8) 2
6 .. 121450-01220 TYR(NIMS B NUT 2
7 . 121450-01231  AYF 5 Wbh C 8x77 BOLT (C), M8X77 2
I 72- 1 «. 129350~01230  AJt % Wt C 8x385 B8OLT (C), M8X35 2 S (a)
(A=XXXXXXXXX)
8 . 105225-01900  n < F*(0=-4I7" GUIDE, U—RING 2
8- 1 .. 124085-01900 A A+~ (duo" GUIDE, G-RING 2 N
{A=XXXXXXXXX)
9 .o 121750-01920  2°59° NPTF1 PLUG 2
9= 1 <. 171051-01921 FI53° 557 PLUG 2z R
(A= XXXXXXXXX)
10 .- 124500-01950  A25&*wh(D%Q¥J LOPy  8OLT 1 w (3)
(A=XXXXXXXXX)}
11 . 121450-01990 210 97° 359 30 PLUG 30 1
12 .. 121550-35100 29079t PF1/6 CAP NUT 1 W (8)
{A=XXXXXXXXX)
13 .. 121550-35110 n*9#2(3% 18 PACKING 18 1 w (814
(A=XXXXXXXXXJ
14 - 24311-000100 0vZ7~ 1A P 10.0 0-RING 10-°P 2
I .. 27241-300000 9un*§7*37% 30 PLUG 30 (Sus) A
16 . 22312-080160 _ A{129c°y 8x16 PARALLEL PIN 8X16 2
17 .. 121520-02100 AT AW r=T-2 MAIN BEARING, (G! 1
18 . 121550-01200  AYF & Wt A STUD (A) 4
19 . 124500-01330 AU N RTYF GASKET, CYL. HEAD 1
® @
------ REMARKS (£*319)
(A)  IH NI, 241, TRIZUA T T AN ] (A) THE EXPLANATION OF REF. NO.1-1,2-1,7-1.1S LOCATED HERE.
. ?;;/\'12’17732 o012 13294 5/ € | (B} THE EXPLANATION OF REF. NO.1-2,2-2.10.12.13 1S LOCATED HERE.
A8 TR AR 7 @ Y001057




HEN 15 B % BH
@ o4y — v 3 v INARNPAATVETA 7074 vanud4y—3L =N
( JNiZ. £7 v 3 vA4 L Fy s A0 r—3 s\
2 N=—vAa 507N | H-vrsarBN—EN
‘ - — - . Ry N - e } -
© g 45 = - K Th—TE I nAST T - NN = YT T TDEE)
- - fba o~ 3 ve— .
TH B No. IN—TE It e ns—@ENa(T A 70T 4, L 2 DBE
— T
@ 1§ B % HE®E T 5N EF
) 0 m g N—ypvas)ANET) L ML ER
- A o - o) - > s o s ,
B | ¥ X | —vhsus IRl NBRDKETR L
= = N E = 8 L PR -
( YRS, BEENI, EHHM. D0 Nds L i . T s,
r————— - Q1-1-4 a 82.05.29
| 1812 | C 1) yuust a9 &
ARV SREE CILINDER BLOCK {A}=2T75nL (01=
b——m——— - (8)= (E)=
YOOE 1089 (ch= (F)=
@
23%y  LATK O JTEIATIIT ey e DESCRIPTION e e TY(IR2M=-== L P/L A R
REF. LEV. PART NO. (A) (B)(CIID)LE)LF)
7 N 726500-01560  2JU3° )~ 077 ASSY SLOCK ASSY, CYLINDER 1
-1, 726500-01561 U283 2°097 ASSY BLOCK ASSY, CYLINGER 1 N (a)
(A=XXXXXXXXX) o
1 - 2 . 726500-01562 793 7~0Y7 ASSY TTYUINDER BLOCK ASSY T R 87
(ASXXXXXXXXX}
2 .. % 126500-01010  »Yv9° 7097 8LOCK, CYLINDER 1
357 .. ¥ 126500-01011  ZJuS 7~ 097 BLOCK, CYLINDER 7 3 a1
(ASXXXXXXXXX}
I 2- 2 .. * 126500-01012  »93°2°097 BLOCK, CYLINDER 1 s (81
(A=XXXXXXXXX)
3 .- 124060-01050  #u°7° 39 PT1/8 PLUG PT1/8 6
‘ .. 121500-01100 _ »4v9° 547 LINER, CYL INDER 2
5 - 121450-01210  A9F-# Wt 3 BOLT (8) 2
] .- 121450-01220 TYH(NIPS A Wb NUT 2
7 .- 121450-0123]  AdAahee—c 2427 BOLT (C)y M8X77 2
7 s mﬁ B S (a1
G 2
2 J

=) &£ No {1 52b RGBS EE2ETDOTIES
L ~ 7 AHEHROBFEE(LANL) &2 ORI DI ELT,
7 P2 X X 5 *xElNHSEES TIE, BTHL ¢ A,

Z20BRLES THSCOMP. XUFASSY. I - NIZTHENEL T &4

slele| weE

= = [=] =
%B an & = gguug"ﬁ'
|=]
) &a % EBan &R
\ -
& # RNk 0 DE S ERB R
————— - 01-1-a 7 52.05.-29
| 1a12 | [ BRI E hivigie ¥ ) @/
[ERFSERN CILINDER BLOCK (a1=2775n (01
o ———— - (81} = (E) =
YQOOE 1089 (€)= (F =
12
1%y LASW O 2TEUATUITT Ty a4 OESCRIPTION ceme TV AMN-=== 1 P/L AR
REF . LEV. PART NU. (A) (b1 (C)LUILEYLF)
1 B 724500-01560  uu3- " 0V0 ASSY BLOCK ASSY. CYLINDER 1
-1 . 724500-01561  yuyys*I0Y2 ASSY BLOCK ASSY, CYLINDER 1 N (a)
o LAZXXXXXXXXXD B e e
1 7=T2 0T T 72es00-31562 S9u 9 T 090 asSY | CYLINDER BLOCK ASSY 1 R Ty
(A=SXXXXXXXXX]
2 .. % 126500-01010 _ »4u8°3°0v7 8LOCK, CYLINDER 1 B
3= 7 .. ® 126500-01011 o908 77097 BLOCK, CYLINDER s Ta)
{A=XXXXXXXXX])
I 2~ 2 .. * 124500-01012  v4u3° 37099 BLACK, CYLINDER 1 o S 81
(AZXXXXXXXXX) '
3 .- 124040-01050 23 2°32° PT1/8 PLUG PT1/8 6
4 - 121500-31100 YuI8" 547 LINER, CYLINDER 2
5 .- 121450-01210  ANIF ALt 8 BOLT (8) 2
6 .. 121450-01220  TYR(ATIRT RS NUT 2
14 . 121650=-01231 A9k s ur ( 8x77 BOLT (C)s MBXx77 2. e
1 7- 1 .. 129350= X85 80LT (C), MBXBS 2 S (a)




HENe IH g Na i BH
® E & ¥ X % CHREEATONLBE, FO8E . TTiLDEBM4E
EAETEN S,
R A =
N ; ,9,('18 R, BRSICH L TERMETY, TOPIEL,
Q [ X8 FRRLEBRCHLTIREEL. tOBEIFY,
R [# 2B & E320WHxL TERMSY,
S |§ 2B F-B3RORSICHLTERMEL,
W FRBME & - /-5
Z I NARS
F BT EMMEL L EBLAERRA Ty NI TERMS ),
K ‘L FHEANOADEE,
@ ¥ KR FE 5 HTARFES., BARFHESOEMNRALE REo v )
() P/UBIZN0: & b 3 ESIZERFET v FIOBEOEE THEE
XTF &,
® FHA L F v TT—7 AMEZZAEEATHNABEIIARIET 2T, 20RE
R HBAT 3,
® WE(V -7 2A)ES | BEHAOLELHRI o2 RWCES &7, AES THE
4F) BHBAXATEENQNHERMIZA 3,
s O1-1-a 82.05.29
| 1412 | ( T ) w8t It 0Yo
1C1A11) | CILINDER 8LOCK (A)=2T75mL (D)=
rm————— * (8)= (E)=
YQOE 1089 (Cr= (F)=
q
8%y uAtw C Pl VNNl ] "Ly Ao DESCRIPTION === Q' TY(JAY)-~=~ | P/L A R
REF. LEV. PART NU. (A)tB)IC)IDILE)(F)
1 . 7264500-01560 U092 ASSY BLOCK ASSY, CYL INDER T
-1 . 7264500-01561 Y8t I2%QVU7 ASSY BLOCK ASSY, CYLINDER 1
(AZXXXXXXXXX) ——
1 1=-2. 726500-01562 YUYV 0YI ASSY CYLINDER BLOCX ASSY 1
{A=XXXXXXXXX}
2 .o _* 126500-01010  yv3*3-092 BLOCK, CYLINDER 1 o
2- 1 .. * 124500~-01011 POFE MNP 8LOCK, CYLINDER
{A2XXXXXXXXX)
I 2= 2 .. ®» 126500-01012  »99°37°0%9 BLOCK, cumoenA
(AXXXXXXXXX)
3 - 1264060-01050 ayt 230 PT1/8 PLUG PT;:/ é
4 . 121500-01190 SYII 34T LINER, INDER 2
H - 121450-01210 AJFTE M+ B 80LT ) 2
6 121450-01220 TIE(AD P R 2
7 12146450-01231 X77 2
7 2

-=—— REMARKS (E*37)

(A)  IFUMI-1, 241, TR/ R AA R
23In1YT
(8) IHM1-2.2-2, 10.12, 32 74F /&Y

} LA) THE EXPLANATION OF REF NO. |
1 183 THE EXPLANATION OF REF NO. 1

-1,2-1,7-1.1S LOCATED HERE.
-2.2-2.10.12.13 1S LOCATED HERE.

\ A4 A2IIINAYT2R

¥Y001057

RE L

SN S I
/#_u [ele MR

BB . =y h a7t

Il BB DGR A

DT EIAERER S




HEN | =] Z &t FA

- - /. e =3 N -
B x B 75 # HeHhrEBEENZ L ElBRAINIBEROERSE A/ HERNIC
mEND,
o - 01-1-a PN 82.05.29
| 1412 | € 1) yyuetIt0Yo &
101a11) CILINDER BLCCK tA)=2T75HL (D)=
m—————— + (B81)= (E)=
YQOE 1089 (Ci= (Fl1=
a®
I8y LA QO 2teuntuden PAR T DESCRIPTION ==—==Q'TY{(2JRA7)-=--——= 1 P/U A R
REF. LEV. PART NO. {A) (B)(CIIDILE)(F)
1 . 7264500~-01560  UU3°o%090 ASSY BLOCK ASSY, CYLINDER 1
- 1. 724500-01561  yUy8*7°092 ASSY BLOCK ASSY, CYLINDER 1 N (A)
(A=XXXXXXXXX)
1 1-2 . 724500-01562  79u87°097 ASSY CYLINDER BLOCK ASSY 1 R 8
{AZXXXXXXXXX)
2 .e * 124500-01010  vyv8§*3*0ys BLOCK, CYLINDER 1
2- 1 .. * 124500-01011 95 7"av7o BLOCK, CYLINDER 1 S Y]
(A=XXXXXXXXX)
I 2= 2 o. * 124500-01012  y4yv9*7°qg9y2 BLOCK, CYLINDER 1 S 18)
[A=SXXXXXXXXX}
3 .. 1264060-010SC  23*7°39° PT1/8 PLUG PT1/8 6
3 . 121500-01100 vyu8°354% LINER, CYL INDER 2
H .. 121450-01210  A9F &4t B BOLT (B 2
6 . 121450-01220  TYR(AIP 5 b NUT 2
7 .- 121450-01231  AYrS & wr C 8X77 BOLT (C), MBX?7 2
T 7- 1 .. 129350-01230  AJF* a4~ 85 2 S (A}
(A=XXW
8 .o 105225-0
124

B  ®
------- " REMARKS (C"39) ==n=m=-memmm-foccooomo----io-----o-_-_-io-l-aaoo-
(A) -NF:£200009¢(81/4 1(A) ~-NF:E=00009(81/4
(B) -NF:£=00120¢(81/9 1(B) ~NF:£=00120¢81/9
—GH E=00135 (81/10 —GH: E=00135 (81/10 Y001057

L A

REIZ(A) DfF 7282 2T75HL-NF T,
27 Ne00009 (1981F4RAE) o @R E NS,

ORIEDHEIZ, REsNE¥WOEHEEDLT,

C 7 3 v F Na
[ fvd
OR#IZ(B)DOfF v /~88&(22T75HL- :\JFTho\ D .
Y vN00120 (1981FIRE) » 5. —
2T7SHL-GHT %, T > ¥ »Na00135 (1981108 &) E SRR
poBREEN S, M A N
<'h‘_;‘ 2T75HL-GHT'2 R4 . Nal. 2, 7@%{5&:%%5:) G ¥ E B N
E% %éf»’(\«”év °
19 fits B 105 83
20; £ 5 2 + N 15 2 NEEBR—EN




Fig. No.

ENGINE

N

o N o g 9~ W

10.

12.
13.

15.
16.
17.
18.
19.
20.
21.
22.
23.
24.

Fig. Name

. CILINDER BLOCK

. CILINDER BLOCK

. GEARS HOUSING

. GEARS HOUSING

. LUB. OIL SUMP

. MOUNTING FLANGE

. BLIND COVER, BLOCK

. BLIND COVER, BLOCK

. MAIN BEARING HOUSING

AIR BREATHER

. ENGINE LIFTER

CYLINDER HEAD
CYLINDER HEAD

. BONNET

AIR CLEANER

AIR CLEANER

AIR INTAKE MANIFOLD
AIR INTAKE MANIFOLD
EXHAUST MANIFOLD
EXHAUST MANIFOLD
CAMSHAFT
CRANKSHAFT
FLYWHEEL

PISTON

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45,
46.
47.
48.
49.

0CE10-M10809

Fig. Name
CONNECTING ROD
LUB. OIL PUMP
LUB. OIL DIPSTICK
LUB. OIL STRAINER
LUB. OIL LINES
LUB.OIL LINES
COOLING WATER PUMP
COOLING WATER PUMP
RADIATER
RADIATER
TENSION PULLEY
COOLING WATER LINES
COOLING WATER LINES
THERMOSTAT
FUEL INJECTION PUMP
FUEL FEED PUMP
FUEL INJECTION VALVE
FUEL STRAINER
FUEL STRAINER
FUEL INJECTION PIPE
FUEL OIL LINES
FUEL OIL LINES
GOVERNOR
STOP SOLENOIDE
REGULATOR LINKS



Contents

0CE10-M10809

Fig. No. Fig. Name Fig. No. Fig. Name
50. REGULATOR LINKS
51. IDLE ADJUSTING
52. CONTROL DEVICE
53. REGULATOR PLATE
54. ENGINE STOP DEVICE
55. ENGINE STOP DEVICE
56. ELECTRIC STARTING DEVICE
57. ELECTRIC STARTING DEVICE
58. THERMOSTART
59. STARTING MOTOR(COMPONENT PARTS
60. GENERATOR(COMPONENT PARTS)
61. TACHOMETER DRIVING DEVICE
62. GAUGE
63. GAUGE
64. TOOLS
65. PACKING KIT



0CE10-M10809 ENGINE 0CE10-M10809 Fig.1

Fig.1. CILINDER BLOCK @Trse or
©¢= (F)=
No. Lev Parts No. Description Qty 1
(A)_(B) (C) O () (F)
1 1 724500-01560  BLOCK ASSY, CYLINDER 1
1-1 1 724500-01561  BLOCK ASSY, CYLINDER 1 N
Daso0-ont0z (ASXOORKXXNKX)
12 1 724500-01562 BLOCKASSY, CYLINDER 1 R
(A=XXXXXXXXX)
3 2 124060-01050  PLUG, PT1/8 6
4 2 121500-01100  LINER, CYLINDER 2
5 2 121450-01210  BOLT, HEAD 2
6 2 121450-01220  NUT, CYLINDER HEAD 2
7 2 121450-01231  BOLT, HEAD 2
7-1 2 129350-01230  BOLT, HEAD 2 s
(A=XXXXXXXXX)
8 2 105225-01900  GUIDE 2
81 2 124085-01900  GUIDE 2 N
(A=XXXXXXXXX)
9 2 12175001920  PLUG, NPTF1 2
91 2 171051-01921  PLUG, NPTF1 2 R
(A=XXXXXXXXX)
10 2 124500-01950  BOLT 1 w
(A=XXXXXXXXX)
1 2 121450-01990  PLUG, 30 1
12 2 121550-35100  NUT, CAP PF1/4 1
(A=XXXXXXXXX)
13 2 121550-35110  GASKET, 18 1
(A=XXXXXXXXX)
14 2 24311000100  O-RING, 1AP10.0 2
15 2 27241-300000  PLUG 30 4
16 2 22312-080160  PIN, PARALLEL M8X16 2
17 2 121520-02100  BEARING, MAIN 1
18 1 121550-01200  BOLT, HEAD 4
19 1 124500-01330  GASKET, HEAD 1
Remarks
(A) -NF:E=00009(81/4
(B) -NF:E=00120(81/9 N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.2. CILINDER BLOCK

U71081-01100

0CE10-M10809 Fig.2

(A)=2T75HL-NF (D)=

(B)=2T75HL-GH (E)=

©)y= (F)=

No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 724500-01562 BLOCK ASSY, CYLINDER 1
3 2 124060-01050 PLUG, PT1/8 6
4 2 121500-01100 LINER, CYLINDER 2
5 2 121450-01210 BOLT, HEAD 2
6 2 121450-01220 NUT, CYLINDER HEAD 2
7 2 129350-01230 BOLT, HEAD 2
8 2 124085-01900 GUIDE 2
9 2 121750-01920 PLUG, NPTF1 1
9-1 2 171051-01921 PLUG, NPTF1 1 R
(B=XXXXXXXXX)

10 2 124500-01950 BOLT 1
1 2 121450-01990 PLUG, 30 1
12 2 121550-35100 NUT, CAP PF1/4 1
13 2 121550-35110 GASKET, 18 1
14 2 24311-000100 O-RING, 1AP10.0 2
15 2 27241-300000 PLUG 30 4
16 2 22312-080160 PIN, PARALLEL M8X16 2
17 2 121520-02100 BEARING, MAIN 1
18 1 121550-01200 BOLT, HEAD 4
19 1 124500-01330 GASKET, HEAD 1
1 1

46150-503970  HEATER

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No Yes Ves'

New, S:01d 425 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE

Fig.3. GEARS HOUSING

U71003-01200

0CE10-M10809 Fig.3

(A)=2T75HL-NF (D)=
(B)=2T75HL-GH (E)=
©)y= (F)=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 724000-01611 CASE ASSY, GEAR 1
1-1 1 724000-01612 CASE ASSY, GEAR 1 S A
(A=XXXXXXXXX)
2 2 124060-01050 PLUG, PT1/8 1
4 2 121450-01560 BOLT, STUD M8X22 4
5 2 22217-080000 WASHER, SPRING 8 4
6 2 26716-080002 NUT, M8 4
7 2 121000-01850 COVER, BLOCK 1
8 2 121575-01860 GASKET 1
9 2 26013-060142 BOLT, M6X 14 3
10 1 121575-01510 GASKET, GEAR CASE 1
1 1 121450-01801 SEAL, OIL TC25408 1
12 1 124950-01951 SHIM SET, ADJUSTING 1
13 1 171003-77251 BRACKET, GENERATOR 1
13-1 1 171003-77252 BRACKET, GENERATOR 1 S B
(A=XXXXXXXXX)
14 1 22117-080000 WASHER, 8 12
15 1 22137-100000 WASHER, 10 1
16 1 24101-063050 BEARING, BALL 6305C3 1
17 1 26116-080322 BOLT, M8X 32 PLATED 2
18 1 26116-080852 BOLT, M8X 85 PLATED 5
19 1 26116-080952 BOLT, M8X 95 PLATED 1
19-1 1 26116-081002 BOLT, M8X100 PLATED 1 S C
(A=XXXXXXXXX)
20 1 26116-081152 BOLT, M8X115 PLATED 4
21 1 26116-100452 BOLT, M10X 45 PLATED 2
211 1 26116-100502 BOLT, M10X 50 PLATED 2 s C

(A=XXXXXXXXX)
22 1 26716-100002

NUT, M10

Remarks
(A) -NF:E=00224(81/11

(B) BUT THIS HAVE INTERCHANGEABILITY

WITH 19- 1,21-1.
-NF:E=00034(81/4
(C) -NF:E=00034(81/4

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No Yes

Ves'

New, S:01d 425 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.4

Fig.4. GEARS HOUSING (BrTronL-om o
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
ronrorzon 1 1 724000-01611  CASE ASSY, GEAR
1-1 1 724000-01612 CASE ASSY, GEAR 1 S
(B=XXXXXXXXX)
3 2 121450-01560 BOLT, STUD M8X22 4
4 2 22217-080000 WASHER, SPRING 8 4
5 2 26716-080002 NUT, M8 4
6 2 121000-01850 COVER, BLOCK 1
7 2 121575-01860 GASKET 1
8 2 26013-060142 BOLT, M6X 14 3
9 1 121575-01510 GASKET, GEAR CASE 1
10 1 121450-01801 SEAL, OIL TC25408 1
1 1 124950-01951 SHIM SET, ADJUSTING 1
12 1 171003-77252 BRACKET, GENERATOR 1
13 1 22117-080000 WASHER, 8 12
14 1 22137-100000 WASHER, 10 1
15 1 24101-063050 BEARING, BALL 6305C3 1
16 1 26116-080352 BOLT, M8X 35 PLATED 2
- 17 1 26116-080852 BOLT, M8X 85 PLATED 5
18 1 26116-081002 BOLT, M8X100 PLATED 1
19 1 26116-081152 BOLT, M8X115 PLATED 4
20 1 26116-100502 BOLT, M10X 50 PLATED 1
Remarks Yes. No Yes. No. . N
(A) -GH:E=51135(81/10 N:Old 125 New, Q:01d 4525 New, R:0ld #2555 New, S:0ld 125 New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.5

i A)=2T75HL-NF D)=
Fig.5. LUB. OIL SUMP e o
©)y= (F)=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 724500-01540 SUMP ASSY, OIL 1 1
2 2 105425-01690 PLUG, M16 5 5
D24500-01300 2-1 2 121400-01640 PLUG, M16 5 5 S A
(A=XXXXXXXXX)  (B=XXXXXXXXX)
4 2 124160-01910 PLUG, PT1/4 1 1
5 2 43400-500490 SEAL WASHER 16S 5 5
5-1 2 24311-000180 O-RING, 1AP18.0 5 5 S B
(A=XOO00XXX)  (BEXXXXXXXXX)
6 1 124500-01750 GASKET, OIL SUMP 1 1
7 1 22117-060000 WASHER, 6 1 1
8 1 22217-060000 WASHER, SPRING 6 1 1
9 1 26015-060202 BOLT M 6X 20 16 16
10 1 26116-060652 BOLT, M6X 65 PLATED 1 1

Remarks
(A) BUT THIS HAVE INTERCHANGEABILITY

WITH 5-1. -NF:E=00189(81/10
(B) -NF:E=00189(81/10 N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Wo = =
Copyright (C) YANMAR CO., LTD. Al RightsReserved.




0CE10-M10809 ENGINE 0CE10-M10809 Fig.6

i (A)=2T75HL-NF (D)=
Fig.6. MOUNTING FLANGE e o
©)y= (F)=

No. Lev Parts No. Description Qty 1

©) ©® (| ¢

171003-01610 FLANGE, MOUNTING
26116-100252 BOLT, M10X 25 PLATED

U71003-01410 26216-120252 STUD, M12X 25

FNIRENEN
INSISICIRN
INMINICIRN o}

26716-120002 NUT, M12

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.7

Fig.7. BLIND COVER, BLOCK e o
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 121023-01550 COVER 1
2 1 121520-01850 GASKET 1
3 1 121520-01860 COVER 1
U71001-01510 4 1 124240-01871 COVER, PUMP 1
5 1 124240-01882 GASKET 1
6 1 171008-49510 JOINT, PIPE 1
6-1 1 171001-49502 JOINT, PIPE 1 N
(A=XOXXXXXXXX)
7 1 124450-01980 GASKET 2 z
(A=XXXXXXXXX)
8 1 171022-49500 JOINT, PIPE 1 z
(A=XXXXXXXXX)
9 1 23857-080000 BOLT, JOINT 8 1 z
(A=XXXXXXXXX)
10 1 22117-060000 WASHER, 6 2
1 1 22117-080000 WASHER, 8 4
12 1 22217-080000 WASHER, SPRING 8 4
13 1 24341-000260 O-RING, 1AS26.0 1
14 1 26015-060182 BOLT M 6X 18 2
15 1 26216-060142 STUD, M6X 14 2
16 1 26216-080222 STUD, M8X 22 4
17 1 26716-060002 NUT, M6 2
18 1 26716-080002 NUT, M8 4
Remarks Yes. No Yes. No. . N
(A) -NF:E=00034(81/4 N:Old #2255 New, Q:0ld €125 New, R:Old #2%5 New, S:01d *425 New, W:Add, ZDiscontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.8

Fig.8. BLIND COVER, BLOCK e o
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)

1 1 124240-01871 COVER, PUMP 1
2 1 124240-01882 GASKET 1
3 1 171001-49502 JOINT, PIPE 1
UT1081-01500 4 1 22117-060000  WASHER, 6 2
5 1 22117-080000 WASHER, 8 4
6 1 22217-080000 WASHER, SPRING 8 4
7 1 26216-060142 STUD, MéX 14 1
8 1 26216-060352 STUD, M6X 35 1
9 1 26216-080222 STUD, M8X 22 4
10 1 26716-060002 NUT, M6 2
1 1 26716-080002 NUT, M8 4

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.9

Fig.9. MAIN BEARING HOUSING s or
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)

1 1 721550-02500 HOUSING ASSY, METAL 1 1
3 2 121550-02110 BEARING, MAIN 1 1
4 2 121551-02220 SEAL, OIL 1 1
124500-02100 5 1 721550-02610 HOUSING ASSY, METAL 1 1
7 2 121250-02070 BOLT 2 2
8 2 721550-02800 BEARING, MAIN 1 1
10 1 121550-02300 BOLT 1 1
1 1 24341-001350 O-RING, 1AS135.0 1 1
12 1 26013-080202 BOLT, SPRING M8X 20 6 6

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.10

Fig.10. AIR BREATHER e o
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 121250-01710 BOLT, SUMP M8X14 2 2
2 1 121450-03011 BODY, BREATHER 1 1
m008-03100 3 1 121450-03020  BODY, BREATHER 11
3-1 1 128670-03020 PLATE, BAFFLE 1 1 R
(A=XO0000XXX)  (BEXXXXXXXXX)
4 1 128670-03030 PLATE, BAFFLE 1 1
(A=XXXXXXXXX)  (B=XXXXXXXXX)
5 1 128670-03040 WOOL, STEEL 1 1
(A=XXOOOKXXX)  (BEXXXXXXXXX)
6 1 171008-03200 PIPE , BREATHER 1 1
6-1 1 171008-03201 PIPE , BREATHER 1 1 N
(A=XXOOOKXXX)  (BEXXXXXXXXX)
6-2 1 171008-03202 PIPE , BREATHER 1 1 R
(A=XO0000XXX)  (BXXXXXXXXX)
7 1 171008-03990 CLAMP, HOSE 18.5 2 2
8 1 24341-000400 O-RING, 1AS40.0 1 1
Remarks Yes. No Yes. No. . N
(A) -NF:E=00034(81/4 N:Old #2255 New, Q:0ld €125 New, R:Old #2%5 New, S:01d *425 New, W:Add, ZDiscontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.




0CE10-M10809 Fig.11

0CE10-M10809 ENGINE
i (A)=2T75HL-NF (D)=
Fig.11. ENGINE LIFTER s o
©)y= (F)=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 121250-01710 BOLT, SUMP M8X14 2 2
D24000-07300 2 1 121700-07900 LIFTER 1 1
2

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.12

i (A)=2T75HL-NF (D)=

Fig.12. CYLINDER HEAD e o
©)y= (F)=

No. Lev Parts No. Description Qty I R

(A) _(B) (€ (D) () (F)

771003-11700 HEAD ASSY, CYLINDER
121000-11050 PIN, 4.5X12
104211-11100 VALVE, INTAKE

D24500-11100

121500-11110 VALVE, EXHAUST
121575-11121 SPRING, VALVE
124060-11800 GUIDE, INTAKE VALVE

1
3
4
firaehn] 5
6
7
8

124060-11810 GUIDE, VALVE
104211-11180 RETAINER, SPRING
27310-070001 COTTER, 7

124950-11340  SEAL, VALVE STEM
105225-11350  STUD

N}
NRNNRNNNRNNNRNNNNNNNNN =
S AN NE[RANBENRBREENNBENN A

13 104211-11370  CAP, VALVE
14 22137-100000  WASHER, 10
15 23871-030000  PLUG, R03
16 26216-080702  STUD, M8X 70
17 26716-080002  NUT, M8
18 26776-100002  NUT, LOCK M10
19 121250-01710  BOLT, SUMP M8X14
20 121450-11550  STUD, MANIFOLD
21 171037-11670  COVER
211 2 171037-11671 _ COVER s A
(A=XXXXXXXXX)
22 2 121450-11680  GASKET 1
23 2 22137-080000  WASHER, 8 1
24 2 22217-080000  WASHER, SPRING 8 2
25 2 26116-080122  BOLT, M8X 12 PLATED 3
26 2 26716-080002  NUT, M8 2
27 1 124500-11240  SHAFT ASSY, ROCKER 1
28 2 24190-110001  BALL, STEEL 11/32 2
29 1 121450-11260  SUPPORT, ROCKER ARM 1
30 1 121450-11270  SUPPORT, ROCKER ARM 1
31 1 121550-11280  SPRING 1
32 1 121550-11290  WASHER 4
33 1 128695-11410  CHAMBER 2
34 1 121575-11421  CHAMBER 2
35 2 103338-11430  PIN 2
36 1 121550-11451  GASKET, CHAMBER 4
37 1 128275-11490  HEAT INSULATOR 2
i 38 1 128695-11500  COVER 2
| 39 1 721450-11650  ARMASSY, ROCKER 2
| 4 2 101158-11230  SCREW, VALVE ADJUST 2
; [ 42 2 26756-080002  NUT, LOCK M8 2
[ DA o | 43 1 721450-11660  ARMASSY, ROCKER 2
(ki J 45 2 101158-11230  SCREW, VALVE ADJUST 2
46 2 26756-080002  NUT, LOCK M8 2
47 1 101147-11900  RETAINER 2
48 1 22242-000140  RING, 14 2
49 1 26921-080102  SCREW, M8X10 1
Romarke 50 1 124160-01751  CAP, FILLER 1
(A) BUT THIS HAVE INTERCHANGEABILITY 5t 1 12142001760 O-RING !
WITH 77-2-Acd- 1. 52 1 121027-11741  PIPE, EXTENSION L142 1
-NF:E=00155(81/9 N:Old 125 New, Q:01d 4525 New, R:0ld #2555 New, S:0ld 125 New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.13

Fig.13. CYLINDER HEAD e o
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) € ® (| ¢
1 724580-11700 HEAD ASSY, CYLINDER
3 121000-11050 PIN, 4.5X12
4 104211-11100 VALVE, INTAKE
D2 es0-11100 5 121500-11110  VALVE, EXHAUST
6 121575-11121 SPRING, VALVE
7 124060-11800 GUIDE, INTAKE VALVE
8 124060-11810 GUIDE, VALVE
9 104211-11180 RETAINER, SPRING
10 27310-070001 COTTER, 7
1" 124950-11340 SEAL, VALVE STEM
12 105225-11350 STUD
13 104211-11370 CAP, VALVE
14 22137-100000 WASHER, 10
15 23871-030000 PLUG, R03
16 26216-080702 STUD, M8X 70
17 26716-080002 NUT, M8
18 26776-100002 NUT, LOCK M10
19 121250-01710 BOLT, SUMP M8X14
20 121450-11550 STUD, MANIFOLD
21 121450-11670 COVER, HEAD
121450-11680 GASKET
23 22137-080000 WASHER, 8
24 22217-080000 WASHER, SPRING 8
25 26116-080122 BOLT, M8X 12 PLATED
26 26716-080002 NUT, M8

38 27 124500-11240 SHAFT ASSY, ROCKER
37 28 24190-110001 BALL, STEEL 11/32

33 29 121450-11260 SUPPORT, ROCKER ARM
% 30 121450-11270 SUPPORT, ROCKER ARM
: 31 121550-11280 SPRING

121550-11290 ~ WASHER
128695-11410 CHAMBER
121575-11421 CHAMBER

103338-11430 PIN
121550-11451 GASKET, CHAMBER
128275-11490 HEAT INSULATOR

128695-11500  COVER
721450-11650  ARMASSY, ROCKER
101158-11230 SCREW, VALVE ADJUST

26756-080002  NUT, LOCK M8
721450-11660  ARMASSY, ROCKER
101158-11230 SCREW, VALVE ADJUST

26756-080002 NUT, LOCK M8
101147-11900 RETAINER
22242-000140 RING, 14

26921-080102 SCREW, M8X10
124160-01751 CAP, FILLER
121420-01760 O-RING

N
N
A A a2 AN AN A2 AN AR 2N AN NNNNNNRNNNNRNNNNNNNNNNNN =

—\—k—kNNNNNNNNNNANNNA—\—k—kN—kNwN—k—\—kN—\NAh—thNhAANNANN—k—k@

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE

0CE10-M10809 Fig.14
i (A)=2T75HL-NF (D)=
Flg. 14. BONNET (B)=2T75HL-GH (E)s=
©- Fr
No. Lev Parts No. Description Q

©) ©® (| ¢

124520-11300 BONNET ASSY, HEAD
124520-11310 GASKET, BONNET
124160-11360 KNOB

D24500-11200

N NN~
N NN

Blw N =

24311-000120 O-RING, 1AP12.0

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.15. AIR CLEANER

U71003-12120

0CE10-M10809 Fig.15

(A)=2T75HL-NF (D)=

(B)=2T75HL-GH (E)=

©)y= (F)=

No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 124505-12210 HOSE, AIR CLEANER 1
2 1 171033-12500 CLEANER ASSY, AIR 1
3 2 124066-12510 ELEMENT 1
4 2 171033-12520 CASE ASSY 1
5 2 171033-12530 PAN ASSY, DUST 1
6 2 124064-12670 BAFFLE ASSY 1
7 2 124064-12680 BOLT 1
8 2 124064-12690 WASHER 1
9 1 124505-12580 SUPPORT ASSY,CLEANER 1
10 2 121023-12570 FELT 2
1 1 22137-080000 WASHER, 8 2
12 1 22217-080000 WASHER, SPRING 8 2
13 1 23000-060000 CLAMP, 60 2
14 1 26116-080162 BOLT, M8X 16 PLATED 4
15 1 26116-080352 BOLT, M8X 35 PLATED 2
16 1 171001-12570 PIPE, AIR INTAKE 1
16-1 1 121024-12590 PIPE, EXTENSION 1 N
(A=XXXXXXXXX)

17 1 23000-060000 CLAMP, 60 1

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No

Yes

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.16. AIR CLEANER

U71081-12100

0CE10-M10809 Fig.16

(A)=2T75HL-NF (D)=
(B)=2T75HL-GH (E)=
©)y= (F)=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 124505-12210 HOSE, AIR CLEANER 1
2 1 121464-12500 CLEANER ASSY, AIR 1
3 2 124066-12510 ELEMENT 1
4 2 121450-12520 BODY, AIR CLEANER 1
5 2 121450-12530 PAN ASSY, DUST 1
6 2 124064-12670 BAFFLE ASSY 1
7 2 124064-12680 BOLT 1
8 2 124064-12690 WASHER 1
9 1 124505-12580 SUPPORT ASSY,CLEANER 1
10 2 121023-12570 FELT 2
1 1 22137-080000 WASHER, 8 2
12 1 22217-080000 WASHER, SPRING 8 2
13 1 23000-060000 CLAMP, 60 2
14 1 26116-080162 BOLT, M8X 16 PLATED 4
15 1 26116-080352 BOLT, M8X 35 PLATED 2

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No Yes

Ves'

New, S:01d 425 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.17

i (A)=2T75HL-NF (D)=
Fig.17. AIR INTAKE MANIFOLD e o
©)y= (F)=

No. Lev Parts No. Description Qty 1

(A) _(B) (€ (D) () (F)

124500-12710 GASKET, MANIFOLD
124500-12730 MANIFOLD ASSY,INTAKE
121500-12790  JOINT, PIPE PT1/4

U71003-12210

22117-080000 WASHER, 8
26116-080402 BOLT, M8X 40 PLATED

o oA N =
I NN
IS V) N

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.18

Fig.18. AIR INTAKE MANIFOLD e o
©)y= (F)=
No. Lev Parts No. Description Qty 1

(A) _(B) (©) (D) () (F)

124450-11320 PLUG
124500-12710 GASKET, MANIFOLD
124500-12730 MANIFOLD ASSY,INTAKE

U71081-12200

121500-12790  JOINT, PIPE PT1/4
22117-080000 WASHER, 8
26116-080402 BOLT, M8X 40 PLATED

NoolwN =
IR NN
I I NN

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.19
Fig.19. EXHAUST MANIFOLD (remmLa o
(©)= (F)=

No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)

724500-13500 MANIFOLD ASSY
26216-080222 STUD, M8X 22
124500-13520 GASKET

U71003-13220

22217-080000  WASHER, SPRING 8
26116-080582 BOLT M 8X 58 PLATED
121000-13200 GASKET, SILENCER

~No s w=
A alana
SN2 Ao

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.20

Fig.20. EXHAUST MANIFOLD e o
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)

1 1 724500-13500 MANIFOLD ASSY 1
7108113200 3 1 121000-13200 GASKET, SILENCER 1
4 1 171083-13300 BEND, EXHAUST 50A 1
5 1 124500-13520 GASKET 1
6 1 22217-080000 WASHER, SPRING 8 2
7 1 23414-170000 GASKET, 17X1.0 1
8 1 23894-030002 PLUG, G3/8 1
9 1 26116-080452 BOLT, M8X 45 PLATED 2
10 1 26116-080582 BOLT M 8X 58 PLATED 2
1" 1 26116-080952 BOLT, M8X 95 PLATED 2
12 1 23446-050000 GASKET 50 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE

Fig.21. CAMSHAFT

1)24060-02200
1D24500-14110

0CE10-M10809 Fig.21

(A)=2T75HL-NF (D)=
(B)=2T75HL-GH (E)=
©)y= (F)=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 724500-14580 CAMSHAFT ASSY 1 1
1-1 1 724500-14581 CAMSHAFT ASSY 1 1 S A
(A=XXOOOXXXX)  (BEXXXXXXXXX)
3 2 121000-14550 PLUG 1 1
4 2 22512-070300 KEY, 7X 30 1 1
5 1 124000-14090 CAM, FUEL 1 1
6 1 129350-14100 GEAR, CAMSHAFT 1 1
7 1 121000-14110 BOLT, CAMSHAFT 1 1
7-1 1 121450-14120 NUT 1 1 S A
(A=XXXXXXXXX)  (B=XXXXXXXXX)
8 1 104200-14200 TAPPET 4 4
9 1 121550-14400 ROD, PUSH 4 4
0 1 24101-062054 BEARING, BALL 6205 1 1
1 1 26587-080102 SCREW, M8X10 1 1

Remarks
(A) -NF:E=00224, -GH:E=51135(81/11

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No Yes Ves'

New, S:01d 425 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.22

i A)=2T75HL-NF D)=
Fig.22. CRANKSHAFT e o
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 724500-21700 CRANKSHAFT ASSY 1 1
D24505-21100 3 2 22312-080160 PIN, PARALLEL M8X16 1 1
4 2 22512-070180 KEY, 7X 18 1 1
5 2 22512-070180 KEY, 7X 18 1 1
6 2 27221-060140 PLUG 6X14 2 2
6-1 2 24190-080001 BALL, STEEL 1/4 2 2 S

(A=XXXXXXXXX)  (BEXXXXXXXXX)

7 1 129350-21200 GEAR, CRANKSHAFT 1 1
8 1 121450-21540 NUT, CRANKSHAFT GEAR 1 1
9 1 124505-21650  V-PULLEY 1 1
10 1 26776-180002 NUT, LOCK M18 1 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 Fig.23

0CE10-M10809 ENGINE
i (A)=2T75HL-NF (D)=
Fig.23. FLYWHEEL s o
©)y= (F)=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)

1 1 105225-21500 BOLT, FLYWHEEL 5 5

2 1 171003-21590 FLYWHEEL ASSY 1 1

£71003-21300 4 2 124060-21600 GEAR, RING Z=105 1 1

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

N:Old £1€5 New, Q:01d 455 New, R:0ld £2e55
Copyright (C) YANMAR CO., LTD. All RightsReserved.

No Yes



0CE10-M10809 ENGINE 0CE10-M10809 Fig.24

i (A)=2T75HL-NF (D)=
Fig.24. PISTON e o
©)y= (F)=
No. Lev Parts No. Description Qty 1
€ ® (| ¢

121500-22090 PISTON ASSY
721500-22500 RING SET, PISTON

1)21500-22100 104200-22300 PIN, PISTON

alava
ENISESENIF
ENISESENIGS

©|~N W=

172100-22400 CIRCLIP

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.25

i (A)=2T75HL-NF (D)=
Fig.25. CONNECTING ROD e o
©)y= (F)=
No. Lev Parts No. Description Qty I R

©) ©® (| ¢

721550-23100 ROD ASSY, CONNECTING
124060-23100 BEARING, PISTON PIN

197 -
21550-23100 121550-23200  BOLT, CONNECTING ROD

INNENISENI P
INNENISENIGS

(SN ENRIEN
NN N =

721550-23600 BEARING, CRANK PIN

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE

0CE10-M10809 Fig.26

i (A)=2T75HL-NF (D)=

Fig.26. LUB. OIL PUMP e o

©)y= (F)=

No. Lev Parts No. Description Q 1
(A) (B) (©) (D) (E) (F)

1 1 121450-32021 GASKET, PUMP 1 1
1>21575-32100 2 1 121575-32090 PUMP ASSY, OIL 1 1
3 1 22137-060000 WASHER, 6 3 3
4 1 26116-060222 BOLT, M6X 22 PLATED 3 3

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 Fig.27

0CE10-M10809 ENGINE
i (A)=2T75HL-NF (D)=
Fig.27. LUB. OIL DIPSTICK s o
©)y= (F)=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 171008-34801 DIPSTICK, OIL 1 1
U71008-34100

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE

Fig.28. LUB. OIL STRAINER

0CE10-M10809 Fig.28

(A)=2T75HL-NF (D)=
(B)=2T75HL-GH (E)=
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 124450-35070 NUT, PF1/4 1 1
2 1 124000-35090 PIPE ASSY, OIL INLET 1 1
3 1 124550-35110 ELEMENT 1 1
4 2 124450-35110 O-RING 1 1
5 1 121250-35300 VALVE ASSY, CONTROL 1 1
5-1 1 124085-35300 VALVE ASSY, CONTROL 1 1 N
(A=XXXXXXXXX)  (B=XXXXXXXXX)
6 1 124450-35350 NUT, LOCK 1 1
6-1 1 124085-35350 NUT, M20 1 1 R

(A=XXXXXXXXX)  (BEXXXXXXXXX)

N:Old £1€5 New, Q:01d 455 New, R:0ld £2e55

Yes Ves'

New, S:01d 425 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE

Fig.29. LUB. OIL LINES

Lev.

Parts No.

0CE10-M10809 Fig.29

(A)=2T75HL-NF (D)=
(B)=2T75HL-GH (E)=
©)y= (F)=
Description Qty 1

(A) _(B) (€ (D) () (F)

R

5 D24500-39100

124160-39140
124500-39200
124450-39240

BOLT, PIPE JOINT M10
PIPE ASSY, OIL
RETAINER, PIPE

P

5}

124160-39450
124550-59820
23414-080000

SWITCH, HYDRAULIC
BOLT, PIPE JOINT M8
GASKET, 8X1.0

~Njo o s|w N s

23414-100000

MR aa

GASKET, 10X1.0

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

No

Yes

Ves'

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

0CE10-M10809 Fig.30

Fig.30. LUB.OIL LINES (BrTronL-om o
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)

1 1 171010-39040 NUT, CAP 1
2 1 171015-39100 UNION 1
3 1 124160-39140 BOLT, PIPE JOINT M10 1
U71081-39100 4 1 124500-39200 PIPE ASSY, OIL 1
5 1 124450-39240 RETAINER, PIPE 1
6 1 124160-39450 SWITCH, HYDRAULIC 1
7 1 124550-59820 BOLT, PIPE JOINT M8 2
8 1 23414-080000 GASKET, 8X1.0 4
9 1 23414-100000 GASKET, 10X1.0 2
10 1 121470-44900 SENSOR 1
1 1 124465-44950 GASKET, 16 1

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No

Yes

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.31. COOLING WATER PUMP

UT1008-42100

No. Lev. Parts No.

(A)=2T75HL-NF
(B)=2T75HL-GH
©)y=

Description

0CE10-M10809 Fig.31

Qty I R
(A) (B) (©) (D) (E) (F)

1 1 121000-42050 GASKET, WATER PUMP 1
1-1 1 121000-42051 GASKET, WATER PUMP 1 R
(A=XXXXXXXXX)
2 1 121000-42100 PUMP ASSY, WATER 1
4 2 129350-42200 IMPELLER 1
5 2 121450-42240 BEARING, SHAFT 1
6 2 121450-42260 FLANGE, V-PULLEY 1
7 2 121450-42310 SEAL, MECHANICAL 1
8 2 23871-030000 PLUG, R03 1
9 1 171003-42122 BRACKET, PUMP 1
9-1 1 171003-42123 BRACKET, PUMP 1 S A
(A=XXXXXXXXX)
10 1 121450-42350 V-PULLEY 1
1 1 171003-44410 GASKET 1
11-1 1 171003-44411 GASKET 1 S A
(A=XXXXXXXXX)
12 1 171022-44960 V-BELT, A35 1
13 1 22117-080000 WASHER, 8 3
14 1 22117-080000 WASHER, 8 2
15 1 26011-060352 BOLT M 6X 35 1
16 1 26116-080422 BOLT, M8X 42 PLATED 2
17 1 26116-080452 BOLT, M8X 45 PLATED 1
18 1 26116-080552 BOLT, M8X 55 PLATED 2
19 1 26116-081052 BOLT, M8X105 PLATED 1
20 1 26450-080452 BOLT, M8X 45 1

Remarks
(A) -NF:E=00061(81/7

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No Yes

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.32. COOLING WATER PUMP

237y 7-1
-puley, cranxsratt

U71081-42100

No. Lev. Parts No.

(A)=2T75HL-NF
(B)=2T75HL-GH
©)y=

Description

(A)

(B)

0CE10-M10809 Fig.32

Qty 1
(©) () (E) (F)

R

1 1 121000-42051 GASKET, WATER PUMP 1
2 1 121000-42100 PUMP ASSY, WATER 1
4 2 129350-42200 IMPELLER 1
5 2 121450-42240 BEARING, SHAFT 1
6 2 121450-42260 FLANGE, V-PULLEY 1
7 2 121450-42310 SEAL, MECHANICAL 1
8 2 23871-030000 PLUG, R03 1
9 1 171015-42122 BRACKET, PUMP 1
10 1 121450-42350  V-PULLEY 1
1" 1 171003-44411 GASKET 1
12 1 171022-44960  V-BELT, A35 1
13 1 22117-080000 WASHER, 8 3
14 1 22117-080000 WASHER, 8 2
15 1 26011-060352 BOLT M 6X 35 1
16 1 26116-080422 BOLT, M8X 42 PLATED 2
17 1 26116-080452 BOLT, M8X 45 PLATED 1
18 1 26116-080552 BOLT, M8X 55 PLATED 2
19 1 26116-081052 BOLT, M8X105 PLATED 1
20 1 26450-080452 BOLT, M8X 45 1

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No Yes

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

0CE10-M10809 Fig.33

Fig.33. RADIATER o or
©)y= (F)=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)

1 1 121023-44740 FAN, COOLING 1
D21000 44400 2 1 26013-060142 BOLT, M6X 14 4
3 1 171034-44500 RADIATOR 1
4 2 124450-44590 CAP, RADIATOR 1
7 5 1 124450-44510 TANK ASSY, SuUB 1
5 g 7 2 124450-44530 CAP, SUB-TANK 1
8 2 124450-44560 CLAMP, HOSE 1
9 2 23061-070230 PIPE, 7X 230 1
10 1 124450-44540 LABEL 1
. 1" 1 124450-44550 BAND, SUB-TANK 1
6 12 1 121256-44600 BRACKET, SUB TANK 1

o0

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No

Yes

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.34

i (A)=2T75HL-NF (D)=
Flg34 RADIATER (B)=2T75HL-GH (E)s=
©)y= (F)=
No. Lev Parts No. Description Qty I R

(A) _(B) (©) (D) () (F)

121023-44740 FAN, COOLING
26013-060142 BOLT, M6X 14

D21000 44400 171034-44500 RADIATOR

Blw N =
) N
I PN

124450-44590 CAP, RADIATOR

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.35

Fig.35. TENSION PULLEY e o
©)y= (F)=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)

1 1 171081-44300 PULLEY ASSY, TENSION 1
U71081 44500 3 2 171081-44310 LEVER, PULLEY 1
4 2 171081-44320 SPACER 1
5 2 26716-100002 NUT, M10 1
6 1 121450-77330 ADJUSTER, BELT 1
7 1 22137-080000 WASHER, 8 1
8 1 22217-080000 WASHER, SPRING 8 1
9 1 26116-080162 BOLT, M8X 16 PLATED 1
10 1 26116-100352 BOLT, M10X 35 PLATED 1
1" 1 26716-100002 NUT, M10 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.36

i (A)=2T75HL-NF ()=
Fig.36. COOLING WATER LINES (remmLa o
©)= (F)=
No. Lev Parts No. Description Qty I R
(A)_(B) (C) O () (F)
1 1 121250-44901  SWITCH, THERMO 110 1
2 1 124465-44950  GASKET, 16 1
Crio0s-ssnto 3 1 171003-49020  PIPE, WATER 1
4 1 171003-49030  PIPE, WATER 1
5 1 171003-49011  PIPE, WATER 1
s 5-1 1 171037-49050  PIPE, WATER 1 S A
5 (A=XXXXXXXXX)
P 6 1 124160-49480  JOINT, PIPE 1
7 1 23010-038000  CLAMP, 38 4
8 1 121450-49100  BODY, 3-WAY COCK 1
9 1 121250-49121  PLUG, DRAIN M16 1
A 10 1 124766-59050  CLAMP, HOSE 11.5 4
1" 1 24311-000160 O-RING, 1AP16.0 1
12 1 23010-038000  CLAMP, 38 2
3 7
2 m
P
fataid”
/ \
i?;" ’
4
Remarks
(A) BUT THIS HAVE INTERCHANGEABILITY
WITH 49-2-A-1- 1.
-NF:E=00045(81/6 N:Old 125 New, Q:01d 4525 New, R:0ld #2555 New, S:0ld 125 New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.37. COOLING WATER LINES

Lev.

Parts No.

(A)=2T75HL-NF
(B)=2T75HL-GH
©)y=

Description

(A)

cl

0CE10-M10809 Fig.37

(©) (E) (F)

121250-44901
124465-44950
171003-49020

SWITCH, THERMO 110
GASKET, 16
PIPE, WATER

U71081-49100

171003-49030
171037-49050
124250-49351

PIPE, WATER
PIPE, WATER
SENSOR, WATER TEMP.

124250-49360
124160-49480
23010-038000

GASKET
JOINT, PIPE
CLAMP, 38

121450-49100
121250-49121
124766-59050

BODY, 3-WAY COCK
PLUG, DRAIN M16
CLAMP, HOSE 11.5

su3-7
To adais

24311-000160
23010-038000

O-RING, 1AP16.0
CLAMP, 38

YRS N O NN NN

351-2
From radate

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No

Yes

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.38. THERMOSTAT

121000~ 49200

Remarks

(A) BUT THIS HAVE INTERCHANGEABILITY
WITH 49-1-A-5- 1.

-NF:E=00045(81/6

(A)=2T75HL-NF

0CE10-M10809 Fig.38

(B)=2T75HL-GH (€)=
©)= (F)=
No. Lev Parts No. Description Qty 1
(A) _(B) (C) (O () (F)
1 1 124101-49530  COVER, THERMOSTAT 11
1-1 1 129350-49530  COVER, THERMOSTAT 11 s
(A=XXXXXXXXX)  (B=XXXXXXXXX)
2 1 129350-49540  GASKET 11
3 1 129350-49800  THERMOSTAT, 71C 11
4 1 22117-080000  WASHER, 8 2 2
5 1 26116-080222 BOLT, M8X 22 PLATED 2 2
N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.39. FUEL INJECTION PUMP

1124500-51100

No. Lev. Parts No.

(A)=2T75HL-NF
(B)=2T75HL-GH
©)y=

Description

0CE10-M10809 Fig.39

©) ©® (| ¢

(A)_(B)
1 1 724500-51700 PUMP ASSY, INJECTION 1 1
3 2 121575-51100 PLUNGER ASSY 2 2
4 2 124950-51170 RETAINER, SPRING A 2 2
5 2 174307-51181 RETAINER, SPRING B 2 2
6 2 124950-51190 SPRING, PLUNGER 2 2
7 2 724550-51520 GUIDE, PLUNGER 2 2
9 3 711100-51540 ROLLER ASSY 2 2
12 3 174100-54120 PIN, TAPPET ROLLER 2 2
13 2 103854-51251 PIN, PLUNGER 1 1
14 2 124950-51270 GASKET 2 2
15 2 124060-51300  VALVE ASSY, DELIVERY 2 2
16 2 124550-51320 SPRING, DELIVERY 2 2
17 2 124550-51341 HOLDER, DELIVERY L43 2 2
18 2 124550-51350 GASKET, DELIVERY 2 2
19 2 124550-51370 O-RING 2 2
20 2 124950-51450 PIECE, GUIDE 2 2
21 2 174307-51460 PIN, LOCK 1 1
22 2 124085-51500 RACK, CONTROL 1 1
23 2 124950-51510 PINION 2 2
24 2 124950-51640 PLATE ASSY, ADJUST 1 1
25 2 103854-51660 SCREW 1 1
26 2 174307-51700 SHIM SET, PLUNGER 2 2
27 2 22131-050000 WASHER 5 1 1
28 2 22217-050000  WASHER, SPRING 5 1 1
29 2 26587-050102 SCREW, M5X10 1 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

No Yes Ves'

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

0CE10-M10809 Fig.40

i (A)=2T75HL-NF (D)=

Fig.40. FUEL FEED PUMP e o

©)y= (F)=

No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)

1 1 121520-01850 GASKET 1
Urosi-s2100 2 1 12930152020 PUMP ASSY, FUEL FEED 1
3 1 26015-060182 BOLT M 6X 18 2

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE

Fig.41. FUEL INJECTION VALVE

121500-53100

0CE10-M10809 Fig.41

(A)=2T75HL-NF (D)=
(B)=2T75HL-GH (E)=
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 721500-53100 VALVE ASSY,INJECTION 2 2
2 2 124770-53000 VALVE ASSY,INJECTION 2 2
3 2 104200-53080 NUT, NOZZLE 2 2
5 2 113200-53110 SPINDLE, INTER 2 2
6 2 104211-53120 SPRING, NOZZLE 2 2
7 2 113200-53120 RETAINER, SPRING 2 2
8 2 110250-53150 PLATE ASSY, ADJUST 2 2
9 2 103854-53180 RETAINER, SPRING 2 2
10 2 172100-53200 GASKET 2 2

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

No

Yes

Ves'

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.42. FUEL STRAINER

UT1001-55110

0CE10-M10809 Fig.42

(A)=2T75HL-NF (D)=
(B)=2T75HL-GH (E)=
©)y= (F)=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 121254-55600 STRAINER ASSY, FUEL 1
2 2 104200-55321 VALVE, TAPER 1
3 2 104200-55330 SPRING, FUEL VALVE 1
4 2 104200-55341 HANDLE, COCK 1
5 2 121254-55510 CUP, FUEL STARINER 1
6 2 102103-55520 O-RING 1
7 2 110250-55610 RING, CUP RETAINING 1
8 2 121250-55620 SPRING, ELEMENT 1
10 2 124550-55700 ELEMENT, FUEL L=90 1
1" 2 124060-59380 PLUG, HEXAGON M6 2
12 2 104200-55750 SCREW, PAN M4 1
13 2 23418-060000 GASKET, 6X1.0 2
14 2 24311-240100 O-RING, 1AP10A 1
15 1 171008-55612 BRACKET, STRAINER 1
16 1 22117-080000 WASHER, 8 1
17 1 22217-080000 WASHER, SPRING 8 1
18 1 26116-080652 BOLT, M8X 65 PLATED 1

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No Yes

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.43. FUEL STRAINER

U71081 55100

0CE10-M10809 Fig.43

(A)=2T75HL-NF (D)=
(B)=2T75HL-GH (E)=
©)y= (F)=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 124790-55601 STRAINER ASSY, FUEL 1
2 2 135210-51900 PLUG 1
3 2 110250-55610 RING, CUP RETAINING 1
4 2 104500-55710 ELEMENT 1
6 2 121370-55730 CUP, STRAINER 1
7 2 124060-59380 PLUG, HEXAGON M6 1
8 2 23414-080012 GASKET, 8X1.0 1
9 2 23418-060000 GASKET, 6X1.0 1
10 2 24341-000440 O-RING, 1AS44.0 1
1" 1 171013-55610 BRACKET, STRAINER 1
12 1 22117-060000 WASHER, 6 2
13 1 22217-060000 WASHER, SPRING 6 2
14 1 26116-060162 BOLT, M6X 16 PLATED 2

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No Yes

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.44
Fig.44. FUEL INJECTION PIPE (remmLa o
(©)= (F)=

No. Lev Parts No. Description Qty 1
€ ® (| ¢

123325-59100 RETAINER, PIPE
123325-59110 COVER

1524500-59100 124500-59810  PIPE ASSY, INJECTION

124500-59820 PIPE ASSY, INJECTION
121450-59850 BRACKET
121250-59860 BRACKET

26116-060102 BOLT, M6X 10 PLATED
26116-060162 BOLT, M6X 16 PLATED

NN I NI
PR IR IR

o Njo oA wN =S

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE

Fig.45. FUEL OIL LINES

UT1003-50230

No. Lev. Parts No.

(A)=2T75HL-NF
(B)=2T75HL-GH
©)y=

Description

(A)_(B)

0CE10-M10809 Fig.45

©) ©® (| ¢

1 1 124160-01650 CLAMP, PIPE 1
2 1 121462-59010 PIPE ASSY, FUEL 1
2-1 1 121462-59011 PIPE ASSY, FUEL 1 S
(A=XXXXXXXXX)
3 2 124250-59260 JOINT, PIPE 12 1
3-1 2 101304-59020 JOINT, PIPE 12 1 S
(A=XXXXXXXXX)
4 2 124766-59050 CLAMP, HOSE 11.5 1
5 2 121462-59080 PIPE, FUEL 1
6 1 124766-59050 CLAMP, HOSE 11.5 1
7 1 106100-59060 SPRING, PROTECTE 1
8 1 104200-59170 GASKET, 12 2
9 1 103854-59191 BOLT ASSY, JOINT M12 1 w
(A=XXXXXXXXX)
10 2 124060-59391 BOLT, PIPE JOINT M12 1
10-1 2 103854-59201 BOLT, PIPE JOINT M12 1 S
(A=XXXXXXXXX)
1 2 124060-59380 PLUG, HEXAGON M6 1
12 2 43400-500390 SEAL WASHER 6S 1
13 1 171001-59500 PIPE ASSY, RETURN 1
13-1 1 171001-59510 PIPE ASSY, RETURN 1 R
(A=XXXXXXXXX)
14 2 124550-59030 JOINT, PIPE 8 1
15 2 121750-59090 JOINT, PIPE 8 1
16 2 124066-59100 CLAMP, HOSE 8 2
17 2 121450-59550 PIPE, FUEL D8X80 1
18 2 121450-77700 PIPE, FUEL 1
18-1 2 121750-59560 PIPE, FUEL RETURN 1 R
(A=XXXXXXXXX)
19 2 124060-77680 CLAMP, HOSE 10 2
20 1 121120-59571 PIPE, FUEL D11X520 1
21 1 101147-59810 BOLT, PIPE JOINT M8 2
22 1 124060-77680 CLAMP, HOSE 10 2
23 1 23414-080012 GASKET, 8X1.0 4
24 1 124766-59050 CLAMP, HOSE 11.5 1

Remarks

(A) BUT THIS HAVE INTERCHANGEABILITY

WITH 10- 1. -NF:E=00096(81/9

(B) BUT THIS HAVE INTERCHANGEABILITY

WITH 3- 1. -NF:E=00096(81/9

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No Yes

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.46. FUEL OIL LINES

UT1081-59200

0CE10-M10809 Fig.46

(A)=2T75HL-NF (D)=
(B)=2T75HL-GH (E)=
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 171081-59010 PIPE ASSY, FUEL 1
2 1 171081-59050 PIPE ASSY, RETURN 1
3 1 171081-59070 PIPE ASSY, FUEL 1
4 1 171013-59090 BOLT, PIPE JOINT M8 1
5 1 105582-59150 BOLT, PIPE JOINT M8 1
6 1 104200-59170 GASKET, 12 2
7 1 103854-59191 BOLT ASSY, JOINT M12 1
8 2 103854-59201 BOLT, PIPE JOINT M12 1
9 2 124060-59380 PLUG, HEXAGON M6 1
10 2 43400-500390 SEAL WASHER 6S 1
1 1 124223-59750 JOINT 1
12 1 101147-59810 BOLT, PIPE JOINT M8 1
13 1 23414-080000 GASKET, 8X1.0 5
14 1 23414-080012 GASKET, 8X1.0 2
15 1 23414-120000 GASKET, 12X1.0 4
16 1 23857-060000 BOLT, JOINT 6 2
17 1 105582-59150 BOLT, PIPE JOINT M8 1
18 1 124223-59750 JOINT 1
19 1 23414-080012 GASKET, 8X1.0 2

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No Yes

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.47. GOVERNOR

21000-61111

0CE10-M10809 Fig.47

(A)=2T75HL-NF (D)=
(B)=2T75HL-GH (E)=
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 121500-61000 LEVER ASSY, GOVERNOR 1 1
1-1 1 121000-61010 SHAFT 1 1 S
(A=XXOOOXXXX)  (BEXXXXXXXXX)
2 2 22322-030200 PIN, TAPER 3X20 2 2
3 1 121575-61160 LEVER ASSY, CONTROL 1 1
3-1 1 121000-61160 LEVER ASSY, CONTROL 1 1 S
(A=XXXXXXXXX)  (B=XXXXXXXXX)
4 1 104211-42130 PIECE, DISTANCE 1 1
4-1 1 121000-61180 WASHER 1 1 S
(A=XXXXXXXXX)  (B=XXXXXXXXX)
5 1 22242-000100 RING, 10 1 1
5-1 1 121000-61190 CIRCLIP 1 1 S
(A=XXOXOKXXX)  (BEXXXXXXXXX)
6 1 122410-61650 BEARING, FJ-1010W 2 2
6-1 1 121520-61520 BEARING, NEEDLE 2 2 S
(A=XO0000XXX)  (BEXXXXXXXXX)
7 1 121575-61620 SUPPORT 1 1
7-1 1 121000-61620 SUPPORT 1 1 S
(A=XXXXXXXXX)  (B=XXXXXXXXX)
8 1 121575-66310 SPRING, STARTING 1 1
9 1 22351-030012 PIN, SPRING 3.0X12 1 1
10 1 121000-61100 WEIGHT ASSY,GOVERNOR 1 1
1 1 121000-61600 SLEEVE, GOVERNOR 1 1
12 1 121575-61710 BEARING, FNTA-2542 1 1
13 1 121575-61720 COLLAR 1 1
14 1 22217-060000 WASHER, SPRING 6 2 2
15 1 22312-040080 PIN, PARALLEL M4X 8 2 2
16 1 22351-040008 PIN, SPRING 4.0X 8 2 2
17 1 26116-060302 BOLT, M6X 30 PLATED 2 2
18 1 121500-61001 LEVER ASSY, GOVERNOR 1 1 w
(A=XXXXXXXXX)  (B=XXXXXXXXX)

Remarks

(A) -NF:E=00061(81/7

(B) INC.1-1,2,3- 1---7- 1,8,9
-NF:E=00061(81/7

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No

Yes Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.48. STOP SOLENOIDE

U71081 65100

0CE10-M10809 Fig.48

(A)=2T75HL-NF (D)=
(B)=2T75HL-GH (E)=
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 171002-65130 BRACKET, SOLENOID 1
2 1 171002-65140 COVER 1
2-1 1 171002-65141 COVER 1 N
(A=XXXXXXXXX)  (BEXXXXXXXXX)
3 1 22117-050000 WASHER, 5 1
4 1 22217-060000 WASHER, SPRING 6 2
5 1 22360-050000 SNAP PIN 5 1
6 1 22417-160120 PIN, COTTER 1.6X12 2
7 1 22486-060220 PIN, H 6X 22 2
8 1 22487-050160 PIN, H5X 16 1
9 1 26116-060122 BOLT, M6X 12 PLATED 2
10 1 44100-501860 LINK 1
1" 1 44100-501870 JOINT 1
12 1 46116-504120 SOLENOID VALVE,DC12V 1

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No

Yes Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.49

Fig.49. REGULATOR LINKS e o
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)

1 1 121000-66020 SPRING, REGULATOR 1
U71001-66110 2 1 121575-66051 HANDLE, REGULATOR 1
3 1 121000-66090 LEVER ASSY,REGULATOR 1
i 4 1 22117-080000 WASHER, 8 1
5 1 22242-000120 RING, 12 1
6 1 24311-000090 O-RING, 1AP9.0 1
7 1 26716-080002 NUT, M8 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE

Fig.50. REGULATOR LINKS

o (]
Pey; J

U71081-66100

0CE10-M10809 Fig.50

(A)=2T75HL-NF (D)=
(B)=2T75HL-GH (E)=
©)y= (F)=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 121005-66000 HANDLE ASSY 1
3 2 124756-67510 RETAINER 1
4 2 22272-000070 RING, E-7 1
5 2 26116-040128 BOLT, M4X 12 PLATED 1
6 2 26756-040002 NUT, LOCK M4 1
7 1 121000-66020 SPRING, REGULATOR 1
8 1 121000-66090 LEVER ASSY,REGULATOR 1
9 1 22117-080000 WASHER, 8 1
10 1 22242-000120 RING, 12 1
1" 1 24311-000090 O-RING, 1AP9.0 1
12 1 26716-080002 NUT, M8 1

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No Yes

Ves'

New, S:01d 425 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 Fig.51

0CE10-M10809 ENGINE
H (A)=2T75HL-NF (D)=
Fig.51. IDLE ADJUSTING @Trse or
©= (F)=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 121575-66800 SCREW 11
2 1 121575-66850  RETAINER 101
121575-66210 3 1 26756-060002  NUT, LOCK M6 11

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

N:Old £1€5 New, Q:01d 455 New, R:0ld £2e55
Copyright (C) YANMAR CO., LTD. All RightsReserved.

No Yes



0CE10-M10809 ENGINE

Fig.52. CONTROL DEVICE

D21005-66300

0CE10-M10809 Fig.52

(A)=2T75HL-NF (D)=
(B)=2T75HL-GH (E)=
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 124550-66370 NUT, M6 1 1
2 1 121500-66550 LIMITER ASSY, FUEL 1 1
2-1 1 121500-66551 LIMITER ASSY, FUEL 1 1 S
(A=XXXXXXXXX)  (B=XXXXXXXXX)
3 1 121575-66830 SCREW, ADJUSTING 1 1
4 1 26666-060002 NUT, CAP M6 1 1
5 1 26686-140002 NUT, CAP M14 1 1
5-1 1 26686-120002 NUT, CAP M12 1 1 S
(A=XXOOOKXXX)  (BEXXXXXXXXX)
6 1 121000-66600 NUT 1 1
6-1 1 26776-120002 NUT, LOCK M12 1 1 S
(A=XXOOOXXXX)  (BEXXXXXXXXX)
7 1 43400-500400 SEAL WASHER 6 2 2
8 1 43400-500470 SEAL WASHER 14S 2 2
8-1 1 43400-500450 SEAL WASHER 128 2 2 S

(A=XXXXXXXXX)  (BEXXXXXXXXX)

Remarks
(A) -NF:E=00224(81/11

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No Yes Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.53. REGULATOR PLATE

D21005-66400

0CE10-M10809 Fig.53

(A)=2T75HL-NF (D)=
(B)=2T75HL-GH (E)=
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 121005-66110 BRACKET, RADIATOR 1
2 1 121005-66190 BRACKET 1
4 2 121005-66130 LEBEL, INDICATION 1
5 2 121005-66140 LABEL, STOP 1
6 2 22625-140040 RIVET 1.4X 4 4
7 1 101158-66210 KNOB 1
8 1 22117-060000 WASHER, 6 1
9 1 22137-080000 WASHER, 8 1
10 1 22417-120100 PIN, COTTER 1.2X10 1
1" 1 26116-060102 BOLT, M6X 10 PLATED 4

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

No

Yes

=
Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.54

Fig.54. ENGINE STOP DEVICE e o
©)y= (F)=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 124250-03640 SCREW 1
2 1 121575-66510 LEVER ASSY, STOP 1
s 3 1 121575-66550 CAM 1
4 1 121575-66580 SPRING, RETURN 1
5 1 22117-060000 WASHER, 6 1
6 1 22217-060000 WASHER, SPRING 6 1
7 1 22322-030160 PIN, TAPER 3X16 1
8 1 24311-000070 O-RING, 1AP7.0 1
9 1 26716-060002 NUT, M6 1
10 1 26116-050128 BOLT, M5X 12 PLATED 1
1 1 26756-050002 NUT, LOCK M5 1
9

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.55
Fig.55. ENGINE STOP DEVICE (remmLa o
(©)= (F)=

Lev. Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)

z
o

1 1 124250-03640 SCREW 1
2 1 121005-66500 LEVER ASSY, STOP 1
D21005-66500 3 2 22322-030180 PIN, TAPER 3X18 1
4 2 24311-000070 O-RING, 1AP7.0 1
5 1 121575-66550 CAM 1
6 1 121575-66580 SPRING, RETURN 1
7 1 22117-060000 WASHER, 6 1
8 1 22217-060000  WASHER, SPRING 6 1
9 1 22322-030160 PIN, TAPER 3X16 1
10 1 26716-060002 NUT, M6 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE

Fig.56. ELECTRIC STARTING DEVICE

U71003-77100

No. Lev. Parts No.

(A)=2T75HL-NF
(B)=2T75HL-GH
©)y=

Description

(A)

(B)

0CE10-M10809 Fig.56

©) ©® (| ¢

1 1 171023-77011 STARTER, S114 483 1
1-1 1 171008-77010 STARTER ASSY 1 N
(A=XXXXXXXXX)
2 1 121450-77200 DYNAMO, 12V-180W 1
3 1 171003-77320 SPACER 1
4 1 121450-77330 ADJUSTER, BELT 1
5 1 22137-080000 WASHER, 8 1
6 1 22217-080000 WASHER, SPRING 8 1
7 1 26116-080222 BOLT, M8X 22 PLATED 1
8 1 124160-77020 COVER, TERMINAL 1
9 1 121450-77711 LIMITER, RS5101 1
10 1 171021-77990 CONNECTOR 1 z
(A=XXXXXXXXX)

Remarks
(A) -NF:E=00253(81/11
(B) -NF:E=00029(81/5

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No Yes

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

0CE10-M10809 Fig.57
i (A)=2T75HL-NF (D)=
Fig.57. ELECTRIC STARTING DEVICE e o
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 171023-77011 STARTER, S114 483 1
1-1 1 171008-77010 STARTERASSY 1 N
U71081-77100 (B=XXO0XNKN)
2 1 124550-77020 COVER, TERMINAL 1
3 1 124550-77030 COVER, TERMINAL 1

Remarks
(A) -GH:E=51276(81/11

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.58. THERMOSTART

1512
Oid type

(A)=2T75HL-NF
(B)=2T75HL-GH
©)y=

0CE10-M10809 Fig.58

No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 124060-77680 CLAMP, HOSE 10 3
U71003-77210 2 1 124736-77700 PIPE, FUEL 1
2-1 1 121400-77701 PIPE, FUEL D11X280 1 N
(A=XXXXXXXXX)
3 1 121750-77800 TANK ASSY, HEADER 1
4 1 124460-77820 RETAINER 1
41 1 171056-77810 SUPPORT 1 S
(A=XOXXXXXXXX)
5 1 171023-77910 PLUG, THERMOSTAT 1
6 1 121120-77920 WIRE 1 w
(A=XXXXXXXXX)

7 1 26013-060102

BOLT, SPRING M6X 10

8 1 171023-77930

PILOT

Remarks
(A) -NF:E=00155(81/10
(B) -NF:E=00224(81/11

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No Yes

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE

Fig.59. STARTING MOTOR(COMPONENT PARTS

0CE10-M10809 Fig.59

(A)=2T75HL-NF (D)=
(B)=2T75HL-GH (E)=
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
11 1 171008-77010  STARTERASSY 11 N
(A=XO000XXX)  (BEXXXXXXXXX)
2-1 2 X211431009 ARMATURE ASSY 1 1 N
(A=XXXXXXXXX)  (B=XXXXXXXXX)
3 3 X211415502 BEARING, BALL 1 1
4 3 X211425502 BEARING, BALL 1 1
5 2 X211482003 COILASSY, FIELD 1 1
6 3 X21143215 SCREW, CORE 4 4
7 3 X211469002 BRUSH (+) 2 2
8-1 2 X211483003 COVER 1 1 R
(A=XO0000XXX)  (BXXXXXXXXX)
9-1 2 X211429007 HOLDER ASSY, BRUSH 1 1 N
(A=XXOXOKXXX)  (BEXXXXXXXXX)
10 3 X211459002 BRUSH (-) 2 2
1 3 X21148314 SPRING, BRUSH 4 4
12 2 X211425503 SWITCH ASSY, MAGNET. 1 1
12-1 2 X211455505 PINION CLUTCH ASSY 1 1 N
(A=XXOOOKXXX)  (BEXXXXXXXXX)
13 3 X211495009 SHAFT 11
14 3 X211429006 STOPPER SET 1 1
15-1 3 X211425505 CLUTCH ASSY 1 1 N
(A=XXXXXXXXX)  (B=XXXXXXXXX)
16 4 X211435502 BALL BEARING 1 1
17 4 X211445502 BALL BEARING 1 1
18 2 X211476504 HOUSING ASSY, GEAR 1 1
19 2 X211446012 LEVER, SHIFT 1 1
20 2 X211447007 SWITCH, MAGNETIC 1 1
21 2 X211458005 BOLT, THROUGH 1 1
22 2 X211448004 COVERKIT 1 1
23 2 26117-060322 BOLT M 6X 32 PLATED 2 2
24 2 26117-060402 BOLT M 6X 40 PLATED 3 3
25 2 X211454002 HOUSING, CENTER 1 1

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No

Yes

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.60

Fig.60. GENERATOR(COMPONENT PARTS) (@y=ztramcn e
©)y= (F)=
No. Lev Parts No. Description Qty I R
(A) _(B) (C) (D) (B) (F)

1 1 121450-77200 DYNAMO, 12V-180W 1 A
2 2 94210M-42875 FLYWHEEL ASSY 1

3 3 94210M-86124 BEARING 1

4 3 94210M-42929 PULLEY 1

5 3 94210M-42927  SHAFT 1

6 2 94210M-32983 COLLAR 1

7 2 94210M-86025 WASHER 1

8 2  94210M-21923  SPRING WASHER 1

9 2 94210M-86372  NUT 1

10 2 94210M-51416  PLATE ASSY 1

1 3  94210M-51417  PLATE 1

12 3 94210M-51418 CORE ASSY 1

13 3 94210M-86124 BEARING 1

14 3  94210M-96717 COUPLER 1

15 3 94210M-06900 CLAMP 1

16 3 26021-040082 SCREW M 4X 8 1

17 3 26021-040252 SCREW M 4X 25 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 Fig.61

0CE10-M10809 ENGINE
i (A)=2T75HL-NF (D)=
Fig.61. TACHOMETER DRIVING DEVICE s o
©- Fr
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 121450-91400 GEAR 1
1)21450-91100 2 1 24341-000260 O-RING, 1AS26.0 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 Fig.62

0CE10-M10809 ENGINE
i (A)=2T75HL-NF (D)=
Flg.62. GAUGE (B)=2T75HL-GH (E)=
©)y= (F)=
No. Lev Parts No. Description Qty I R
(A) (B) () (D) (E) (F)
1 1 121400-91251 SWITCH, STARTER 1
2 2 121400-91271 KEY, SWITCH 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.63

i (A)=2T75HL-NF (D)=
FI963 GAUGE (B)=2T75HL-GH (E)s=
©)y= (F)=

No. Lev Parts No. Description Qty 1

(A) _(B) (©) (D) (E) (F)

171010-77850  THERMOSTAT
175300-91010 GAUGE, LO PRESSURE
171014-91100 TACHOMETER

121400-91140 SHAFT
121400-91251 SWITCH, STARTER
121400-91271 KEY, SWITCH

171010-39080  SLEEVE
23261-052000  PIPE 5X2000

o Njo oA wN =S
G PN NN
s alaaa|aan

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.64
i (A)=2T75HL-NF (D)=
FI964 TOOLS (B)=2T75HL-GH (E)=

©)y= (F)=

No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)

1 1 171001-93100 BOX, TOOL 1 1
2 2 104200-92350 SCREW-DRIVER 1 1
3 2 121400-92690 BAG, TOOL 1 1
[ 31 2 104200-92600 BOX, TOOL 1 1 R

(A=XXXXXXXXX)  (BEXXXXXXXXX)
28110-100130 SPANNER, 10X13

28110-220240 SPANNER, 22X24
28210-000140 OILER

~No o~

2
2 28110-170190  SPANNER, 17X19
2
2

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CE10-M10809 ENGINE 0CE10-M10809 Fig.65

Fig.65. PACKING KIT e o
©)y= (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)

1 1 771003-11990 GASKET SET 1 1
2 2 124500-01330 GASKET, HEAD 1 1
3 2 124500-01750 GASKET, OIL SUMP 1 1
4 2 124520-11310 GASKET, BONNET 1 1
5 2 24311-000120 O-RING, 1AP12.0 2 2
6 2 124500-12710 GASKET, MANIFOLD 1 1
7 2 124500-13520 GASKET 1 1
8 2 121000-13200 GASKET, SILENCER 1 1
9 2 171003-44411 GASKET 1 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.

101147-11900 12 47 110250-55610 43 3 121250-44901 36 1 121450-42260 32 6
13 47 113200-53110 41 5 37 1 121450-42310 31 7
101147-59810 45 21 113200-53120 41 7 121250-49121 36 9 32 7
46 12 121000-01850 3 7 37 1 121450-42350 31 10
101158-11230 12 41 4 6 121250-55620 42 8 32 10
45 121000-11050 12 3 121250-59860 44 6 121450-49100 36 8
13 41 13 3 121254-55510 42 5 37 10
45 121000-13200 19 7 121254-55600 42 1 121450-59550 45 17
101158-66210 53 7 20 3 121256-44600 33 12 121450-59850 44 5
101304-59020 45 3 -1 65 8 121370-55730 43 6 121450-77200 56 2
102103-55520 42 6 121000-14110 21 7 121400-01640 5 2 -1 60 1
103338-11430 12 35 121000-14550 21 3 121400-77701 58 21 121450-77330 35 6
13 35 121000-42050 31 1 121400-91140 63 4 56 4
103854-51251 39 13 121000-42051 31 11 121400-91251 62 1 121450-77700 45 18
103854-51660 39 25 32 1 63 5 121450-77711 56 9
103854-53180 41 9 121000-42100 31 2 121400-91271 62 2 121450-91400 61 1
103854-59191 45 9 32 2 63 6 121462-59010 45 2

46 7 121000-61010 47 11 121400-92690 64 3 121462-59011 45 2 -1
103854-59201 45 10 -1 121000-61100 47 10 121420-01760 12 51 121462-59080 45 5
46 8 121000-61160 47 3 -1 13 51 121464-12500 16 2
104200-14200 21 8 121000-61180 47 4 -1 121450-01210 1 5 121470-44900 30 10
104200-22300 24 7 121000-61190 47 5 -1 2 5 121500-01100 1 4
104200-53080 41 3 121000-61600 47 1 121450-01220 1 6 2 4
104200-55321 42 2 121000-61620 47 7 1 2 6 121500-11110 12 5
104200-55330 42 3 121000-66020 49 1 121450-01231 1 7 13 5
104200-55341 42 4 50 7 121450-01560 3 4 121500-12790 17 4
104200-55750 42 12 121000-66090 49 3 4 3 18 5
104200-59170 45 8 50 8 121450-01801 3 1" 121500-22090 24 1
46 6 121000-66600 52 6 4 10 121500-61000 47 1
104200-92350 64 2 121005-66000 50 1 121450-01990 1 1 121500-61001 47 18
104200-92600 64 3 -1 121005-66110 53 1 2 1 121500-66550 52 2

104211-11100 12 4 121005-66130 53 4 121450-03011 10 2 121500-66551 52 21
13 4 121005-66140 53 5 121450-03020 10 3 121520-01850 7 2
104211-11180 12 9 121005-66190 53 2 121450-11260 12 29 40 1
13 9 121005-66500 55 2 13 29 121520-01860 7 3
104211-11370 12 13 121023-01550 7 1 121450-11270 12 30 121520-02100 1 17
13 13 121023-12570 15 10 13 30 2 17

104211-42130 47 4 16 10 121450-11550 12 20 121520-61520 47 6 -1
104211-53120 41 6 121023-44740 33 1 13 20 121550-01200 1 18
104500-55710 43 4 34 1 121450-11670 13 21 2 18
105225-01900 1 8 121024-12590 15 16 -1 121450-11680 12 22 121550-02110 9 3
105225-11350 12 12 121027-11741 12 52 13 22 121550-02300 9 10
13 12 121120-59571 45 20 121450-12520 16 4 121550-11280 12 31
105225-21500 23 1 121120-77920 58 6 121450-12530 16 5 13 31
105425-01690 5 2 121250-01710 10 1 121450-14120 21 71 121550-11290 12 32
105582-59150 46 5 1 1 121450-21540 22 8 13 32
17 12 19 121450-32021 26 1 121550-11451 12 36
106100-59060 45 7 13 19 121450-42240 31 5 13 36
110250-53150 41 8 121250-02070 9 7 32 5 121550-14400 21 9
110250-55610 42 7 121250-35300 28 5 121450-42260 31 6 121550-23200 25 4




Parts No. Index

Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.

121550-35100 1 12 124060-59380 42 1 124450-35350 28 6 124550-59820 29 5
2 12 43 7 124450-39240 29 3 30 7
121550-35110 1 13 45 1 30 5 124550-66370 52 1
2 13 46 9 124450-44510 33 5 124550-77020 57 2
121551-02220 9 4 124060-59391 45 10 124450-44530 33 7 124550-77030 57 3
121575-01510 3 10 124060-77680 45 19 124450-44540 33 10 124736-77700 58 2
4 9 22 124450-44550 33 1 124756-67510 50 3
121575-01860 3 8 58 1 124450-44560 33 8 124766-59050 36 10
4 7 124064-12670 15 6 124450-44590 33 4 37 12
121575-11121 12 6 16 6 34 4 45 4
13 6 124064-12680 15 7 124460-77820 58 4 6
121575-11421 12 34 16 7 124465-44950 30 1 24
13 34 124064-12690 15 8 36 2 124770-53000 41 2
121575-32090 26 2 16 8 37 2 124790-55601 43 1
121575-51100 39 3 124066-12510 15 3 124500-01330 1 19 124950-01951 3 12
121575-61160 47 3 16 3 2 19 4 1
121575-61620 47 7 124066-59100 45 16 65 2 124950-11340 12 1"
121575-61710 47 12 124085-01900 1 8 -1 124500-01750 5 6 13 1
121575-61720 47 13 2 8 65 3 124950-51170 39 4
121575-66051 49 2 124085-35300 28 5 -1 124500-01950 1 10 124950-51190 39 6
121575-66310 47 8 124085-35350 28 6 -1 2 10 124950-51270 39 14
121575-66510 54 2 124085-51500 39 22 124500-11240 12 27 124950-51450 39 20
121575-66550 54 3 124101-49530 38 1 13 27 124950-51510 39 23
55 5 124160-01650 45 1 124500-12710 17 1 124950-51640 39 24
121575-66580 54 4 124160-01751 12 50 18 2 128275-11490 12 37
55 6 13 50 65 6 13 37

121575-66800 51 1 124160-01910 5 4 124500-12730 17 2 128670-03020 10 3 -1
121575-66830 52 3 124160-11360 14 3 18 3 128670-03030 10 4
121575-66850 51 2 124160-39140 29 1 124500-13520 19 4 128670-03040 10 5
121700-07900 1 2 30 3 20 5 128695-11410 12 33
121750-01920 1 9 124160-39450 29 4 65 7 13 33
2 9 30 6 124500-39200 29 2 128695-11500 12 38
121750-59090 45 15 124160-49480 36 6 30 4 13 38
121750-59560 45 18 -1 37 8 124500-59810 44 3 129301-52020 40 2

121750-77800 58 3 124160-77020 56 8 124500-59820 44 4 129350-01230 1 7 -1
122410-61650 47 6 124223-59750 46 1" 124505-12210 15 1 2 7
123325-59100 44 1 18 16 1 129350-14100 21 6
123325-59110 44 2 124240-01871 7 4 124505-12580 15 9 129350-21200 22 7
124000-14090 21 5 8 1 16 9 129350-42200 31 4
124000-35090 28 2 124240-01882 7 5 124505-21650 22 9 32 4

124060-01050 1 3 8 2 124520-11300 14 1 129350-49530 38 11
2 3 124250-03640 54 1 124520-11310 14 2 129350-49540 38 2
3 2 55 1 65 4 129350-49800 38 3
124060-11800 12 7 124250-49351 37 6 124550-35110 28 3 135210-51900 43 2
13 7 124250-49360 37 7 124550-51320 39 16 171001-12570 15 16

124060-11810 12 8 124250-59260 45 3 124550-51341 39 17 171001-49502 7 6 -1
13 8 124450-01980 7 7 124550-51350 39 18 8 3
124060-21600 23 4 124450-11320 18 1 124550-51370 39 19 171001-59500 45 13

124060-23100 25 3 124450-35070 28 1 124550-55700 42 10 171001-59510 45 13 -1
124060-51300 39 15 124450-35110 28 4 124550-59030 45 14 171001-93100 64 1




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
171002-65130 48 1 171034-44500 34 3 22137-080000 35 7 22512-070300 21 4
171002-65140 48 2 171037-11670 12 21 53 9 22625-140040 53 6
171002-65141 48 21 171037-11671 12 21 -1 56 5 23000-060000 15 13
171003-01610 6 1 171037-49050 36 5 -1 22137-100000 3 15 17
171003-21590 23 2 37 5 4 14 16 13
171003-42122 31 9 171051-01921 1 9 -1 12 14 23010-038000 36 7
171003-42123 31 9 -1 2 9 -1 13 14 12
171003-44410 31 1 171056-77810 58 4 -1 22217-050000 39 28 37 9
171003-44411 31 1 -1 171081-44300 35 1 22217-060000 5 8 14
32 1 171081-44310 35 3 43 13 23061-070230 33 9
65 9 171081-44320 35 4 47 14 23261-052000 63 8
171003-49011 36 5 171081-59010 46 1 48 4 23414-080000 29 6
171003-49020 36 3 171081-59050 46 2 54 6 30 8
37 3 171081-59070 46 3 55 8 46 13
171003-49030 36 4 171083-13300 20 4 22217-080000 3 5 23414-080012 43 8
37 4 172100-22400 24 8 4 4 45 23
171003-77251 3 13 172100-53200 41 10 7 12 46 14
171003-77252 3 13 -1 174100-54120 39 12 8 6 19
4 12 174307-51181 39 5 12 24 23414-100000 29 7
171003-77320 56 3 174307-51460 39 21 13 24 30 9
171008-03200 10 6 174307-51700 39 26 15 12 23414-120000 46 15
171008-03201 10 6 -1 175300-91010 63 2 16 12 23414-170000 20 7
171008-03202 10 6 -2 22117-050000 48 3 19 5 23418-060000 42 13
171008-03990 10 7 22117-060000 5 7 20 6 43 9
171008-34801 27 1 7 10 35 8 23446-050000 20 12
171008-49510 7 6 8 4 42 17 23857-060000 46 16
171008-55612 42 15 43 12 56 6 23857-080000 7 9
171008-77010 56 11 53 8 22242-000100 47 5 23871-030000 12 15
57 11 54 5 22242-000120 49 5 13 15
59 1 -1 55 7 50 10 31 8
171010-39040 30 1 22117-080000 3 14 22242-000140 12 48 32 8
171010-39080 63 7 4 13 13 48 23894-030002 20 8
171010-77850 63 1 7 1 22272-000070 50 4 24101-062054 21 10
171013-55610 43 1 8 5 22312-040080 47 15 24101-063050 3 16
171013-59090 46 4 17 5 22312-080160 1 16 4 15
171014-91100 63 3 18 6 2 16 24190-080001 22 6 -1
171015-39100 30 2 31 13 22 3 24190-110001 12 28
171015-42122 32 9 14 22322-030160 54 7 13 28
171021-77990 56 10 32 13 55 9 24311-000070 54 8
171022-44960 31 12 14 22322-030180 55 3 55 4
32 12 38 4 22322-030200 47 2 24311-000090 49 6
171022-49500 7 8 42 16 22351-030012 47 9 50 1
171023-77011 56 1 49 4 22351-040008 47 16 24311-000100 1 14
57 1 50 9 22360-050000 48 5 2 14
171023-77910 58 5 22131-050000 39 27 22417-120100 53 10 24311-000120 14 4
171023-77930 58 8 22137-060000 26 3 22417-160120 48 6 65 5
171033-12500 15 2 22137-080000 12 23 22486-060220 48 7 24311-000160 36 il
171033-12520 15 4 13 23 22487-050160 48 8 37 13
171033-12530 15 5 15 1 22512-070180 22 4 24311-000180 5 5 -1
171034-44500 33 3 16 1 5 24311-240100 42 14




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
24341-000260 7 13 26116-080652 42 18 26716-100002 35 1 724500-01540 5 1
61 2 26116-080852 3 18 26716-120002 6 4 724500-01560 1 1
24341-000400 10 8 4 17 26756-040002 50 6 724500-01561 1 11
24341-000440 43 10 26116-080952 3 19 26756-050002 54 1 724500-01562 1 1-2
24341-001350 9 1 20 1 26756-060002 51 3 2 1
26011-060352 31 15 26116-081002 3 19 -1 26756-080002 12 42 724500-13500 19 1
32 15 4 18 46 20 1
26013-060102 58 7 26116-081052 31 19 13 42 724500-14580 21 1
26013-060142 3 9 32 19 46 724500-14581 21 11
4 8 26116-081152 3 20 26776-100002 12 18 724500-21700 22 1
33 2 4 19 13 18 724500-51700 39 1
34 2 26116-100252 6 2 26776-120002 52 6 -1 724550-51520 39 7
26013-080202 9 12 26116-100352 35 10 26776-180002 22 10 724580-11700 13 1
26015-060182 7 14 26116-100452 3 21 26921-080102 12 49 771003-11700 12 1
40 3 26116-100502 3 21 -1 13 49 771003-11990 65 1
26015-060202 5 9 4 20 27221-060140 22 6 94210M-06900 60 15
26021-040082 60 16 26117-060322 59 23 27241-300000 1 15 94210M-21923 60 8
26021-040252 60 17 26117-060402 59 24 2 15 94210M-32983 60 6
26116-040128 50 5 26216-060142 7 15 27310-070001 12 10 94210M-42875 60 2
26116-050128 54 10 8 7 13 10 94210M-42927 60 5
26116-060102 44 7 26216-060352 8 8 28110-100130 64 4 94210M-42929 60 4
53 1 26216-080222 7 16 28110-170190 64 5 94210M-51416 60 10
26116-060122 48 9 8 9 28110-220240 64 6 94210M-51417 60 1
26116-060162 43 14 19 3 28210-000140 64 7 94210M-51418 60 12
44 8 26216-080702 12 16 43400-500390 45 12 94210M-86025 60 7
26116-060222 26 4 13 16 46 10 94210M-86124 60 3
26116-060302 47 17 26216-120252 6 3 43400-500400 52 7 13
26116-060652 5 10 26450-080452 31 20 43400-500450 52 8 -1 94210M-86372 60 9
26116-080122 12 25 32 20 43400-500470 52 8 94210M-96717 60 14
13 25 26587-050102 39 29 43400-500490 5 5 X211415502 59 3
26116-080162 15 14 26587-080102 21 1 44100-501860 48 10 X211425502 59 4
16 14 26666-060002 52 4 44100-501870 48 " X211425503 59 12
35 9 26686-120002 52 5 -1 46116-504120 48 12 X211425505 59 15 -1
26116-080222 38 5 26686-140002 52 5 46150-503970 2 20 X211429006 59 14
56 7 26716-060002 7 17 711100-51540 39 9 X211429007 59 9 -1
26116-080322 3 17 8 10 721450-11650 12 39 X211431009 59 2 -1
26116-080352 4 16 54 9 13 39 X21143215 59 6
15 15 55 10 721450-11660 12 43 X211435502 59 16
16 15 26716-080002 3 6 13 43 X211445502 59 17
26116-080402 17 6 4 5 721500-22500 24 3 X211446012 59 19
18 7 7 18 721500-53100 41 1 X211447007 59 20
26116-080422 31 16 8 1 721550-02500 9 1 X211448004 59 22
32 16 12 17 721550-02610 9 5 X211454002 59 25
26116-080452 20 9 26 721550-02800 9 8 X211455505 59 12 1
31 17 13 17 721550-23100 25 1 X211458005 59 21
32 17 26 721550-23600 25 5 X211459002 59 10
26116-080552 31 18 49 7 724000-01611 3 1 X211469002 59 7
32 18 50 12 4 1 X211476504 59 18
26116-080582 19 6 26716-100002 3 22 724000-01612 3 11 X211482003 59 5
20 10 35 5 4 11 X211483003 59 8 -1




Parts No. Index

Parts No.

X21148314
X211495009

Fig. No.

59
59

Ref. No.

1
13

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




